RD-GG11 scheme




RD-GG11 parts list

— NO. _[Description
No._{Description Q- | 5 fcontrol Pore
1 |Left Crankcase 52 |Basepiat
2_[Right Crankcase 53|V Strufting Pleces
3 |Right Crankcase Cover 54 |Cylinder Head Cover
4 Ftarting Claw Disc Bracker 55 [Valve, Oil Outlet
5 [|Inverter Unit 56 |Plate, Stopper
6 [ignitor 57 |Exhaust Pipe
7 |Engine Swtich 58 [Starting Claw Disc
8 |Lower Daming Sheath 59 _[Muffler
9_Honde ? ?iTTWMH&m%w

asket o
10 Ftep_m°t°' 248YUAE-0120 62 |Gosket of Evhaust Pipe
11_[otator Assy. 63 _[Gasket of Wuffler
12 IBotor Assy. 64 JGasket of Carburetor
13 |Spark Plug A7RTC 65 |Gasket of Insulat
14 |0il Sensor 66 JGasket of Air Filter
15 [ignition Coil 67 [Bolt M6*8
16 [igniter Sensor 68 |Protective Sleeve
17 |Engine Bushing 69 |Bolt M5*5
18 |Damper Bushing 70 _|Bolt ME*14
19 |Seal Grip of Rear Case 1_{Bolt M6*30
20 [Fan Case Bushing 72 _{Econ Swich
73 _|Bolt M6*45

21 |Vacuum Tube 74 _[Bolt M5*20
22 _|Exhaust Tube 75 _|Stud Bolt AM5*83
23 |Fule Tube I 76 _|Stud Bolt {long)
24 |rule Tube I 71 _[Stud Bolt (short)

25 |Fule Tube III

26 |0il Seal TC17x27X5

78 IStud Bolt AM6*20
79

Spark Plug Cap

27 |Rear Case 2(1] Igniter Sensor Fasten Parts
28 [OF Dipstick W18 AC Socket
82 |Fule Cock

29 |Fule Filter 83 [Self Tapping Sorew STABHZ-C-H
30 |Front Case 84 [Nut M4
31 [Handle, Fuel Switch 85 |Bolt M5*25
32 |Fuel Tank 86 |Bolt M6*12
33 [Right, Air Inlet Deflector 87 _|Self Tapping Screw ST4.8*16-C-H
34 |Cover 88 [Bolt M5*+12
35 |Spark Plug Cover 89_|Bolt M5*16
36_|Left, Air_Inlet Deflector %0_1Balt M5*20
37 |Operating Hole 91_|Bolt M5*25

2 92 |Bolt M6*20
38 |Left Cabine 93 [Rot M6*35
39 |Cover,Step—motor 94 [Bolt ME*60
40 [Bracket, Step—motor 95 [Bolt M6™14
41 |Flywheel Fan 96_|Bolt M3*
42 |Handle Base Plate 97 |Self Tapping Screw ST3.5*8-C-H
43 |Carburetor Collets 98 _[Bolt M4*12

44 |Air Cleaner Connector

45 |Recoil Starter Assy.

99 |Nut M6

100 |Spacer $4.3*$9*0.8

~[roffrofeaf=[rof s [emfom[enfes | fro = [ s = [~ [ = [~ s | = [sa s | = = | [en || = |~ |~ |~ | = |~ |~ |~ |~ |~ |~ |~ |~ |~ |~ |~ |~ |~ |2

46 [Fan Case Assy.

47 |Handle Cover Plate

48 |Oilgear

49 [Fuel Tank Cap

50 [Tabletting, Generator Cable

NG [N PN I DY I EWY EDQ) U HQ) Q) ) HEA S Q) [N HNQY W) R I (Y R (R DR (R R R R DY N 1CY (RN I I (G DY (PG PR G DY DY FCY [CY PRI (G DY I I DG G




58

www.raider.bg

NO.

Description

101

Self Tapping Screw ST4.2*13—-C-H

102

Clip M6-11

104

Nut M6

105

Nut M5

106

Nut M10*1.25

107

Spacer $6.4*¢18*1.6

108

Spacer $5.3*¢10*1

109

Spacer $6.4¥¢12*1.6

110

coil spring ¢6

M

Location Pin ¢6Xx12

12

Location Pin $8X8

13

Carburetor Assy.

114

Piston

15

Piston Ring Assy.

116

Piston Pin

"7

Retainer Ring 10

18

Inlet Valve

19

Axle Sleeve

120

Exhaust Valve

121

Valve spring Seat

122

Valve spring

123

Crankchaft Assy.

124

Valve Rocker Shaft

125

Valve Rocker Assy.

126

Cam

127

Cam shaft

128

Valve Pushing Rod

129

Valve Tappet shaft

130

Valve Tappet

131

Connection Rod

132

Oilgear Shaft

133

Clip($0.8°3.)

134

Gasket(§4.3°$12.8%0.6)

135

Breather Filter

—-—-—-—-—-l\:—-N—-—-I\J—-—-NM—-—-MM—-—-—-—hMMMNuu—-o’—hMo’E




